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Type of Equipment : Bluetooth ASSY

Model No. : BTA-01A
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Test Result : Complied

1. This test report shall not be reproduced in full or partial, without the written approval of
A-Pex International Co., Ltd.

2. The results in this report apply only to the sample tested.

3. This equipment is in compliance with above regulation. We hereby certify that the data
contain a true representation of the EMC profile.

4. The test results in this report are traceable to the national or international standards.

5. This test report does not constitute an endorsement by NIST/NVLAP or U.S. Government.
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SECTION 1: Client information
Company Name : DENSO CORPORATION
Brand Name : DENSO
Address . 1-1 Showa-cho, Kariya-shi, Aichi-ken, 448-8661 Japan
Telephone Number . +81-566-61-3711
Facsimile Number : +81-566-25-4941
Contact Person . Hiroshi Miyazaki

SECTION 2: Equipment under test (E.U.T.)

2.1 ldentification of E.U.T.

Type of Equipment :  Bluetooth ASSY
Model No. : BTA-01A

Serial No. . 23,40

Rating : DC3.3V DC5V
Country of Manufacture : Japan

Receipt Date of Sample  : March 5, 2003
Condition of EUT : Production prototype

A-Pex International Co., Ltd.

EM C Head Office Division.
4383-326 Asama-cho, | se-shi, Mie-ken 516-0021 JAPAN
Telephone: +81 59624 8116  Facsimile: +81 596 24 8124
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2.2 Product Description

Model: BTA-01A which was referred to as the EUT in this report is a Bluetooth ASSY.
This product is installed in Display in a Navigation system. And this product is used for a Hands free system.
Instead of having connected using the cable, a Navigation system is connected with a cellular phone on radio by

using this product.
The specification is as following;

Equipment Type Transceiver

Clock frequency used in EUT 13MHz

Frequency characteristics from 2402MHz to 2480MHz
Type of modulation GFSK

Bandwidth & Channel spacing 78MHz, IMHz

Emission Designation (ITU Code) : F1D

Antenna Type

M 4 Uni-pole

Antenna Connector type MM8430-2600B

Antenna gain 1.0dBi (Max)

Method of Frequency Generation m Crystal m Synthesizer o Other (Resonator)

Power Supply DC3.3V
Operating voltage DC3.1-3.5V
Duty cycle 0.78

Operating temperature -30deg.C. to+85deg.C.

Power & Signal Cable Length 0>3mm<3m

*FCC Part 15.31(e) Verification of Input Power:
The host device BTA-01A provide the stable power-supply (DC 3.3V); and the Bluetooth ASSY complies power supply
regulation.

*FCC Part 15.203 Antenna requirement

The antenna built in the BTA-01A is a chip antenna and is permanently mounted by soldering on a printed electronic
circuit board in BTA-01A. It is impossible for end users to replace it, because a special tool is necessary for removal of
the antenna.

A-Pex International Co., Ltd.

EM C Head Office Division.
4383-326 Asama-cho, | se-shi, Mie-ken 516-0021 JAPAN
Telephone: +81 59624 8116  Facsimile: +81 596 24 8124



Test report No.

Page
Issued date
FCCID

. 23HEO0018-HO-1
- 50f 47

: March 14, 2003
:HYQBTAOlLA

SECTION 3: Test specification, procedures and results

3.1 Test Specification
Test Specification FCC Part 15 Subpart C and Section15.247
Title FCC 47CFR Part15 Radio Frequency Device Subpart C Intentional Radiators
Section 15.247 Operation within the bands 902-928MHz, 2400-2483.5MHz,
5725-5850MHz
3.2  Proceduresand results
No. [Item Test Procedure  |Specification Remarks |Deviation |Worst margin |Results
1  |Conducted ANSI C63.4:2001 |Section 15.207 N/A Excluded |N/A Complied
Emission *
2 [Carrier ANSI C63.4:2001 |Section15.247(a)(1) Conducted [N/A N/A Complied
Frequency
Separation
3 |20dB Bandwidth |ANSI C63.4:2001 ([Sectionl5.247(a)(1) Conducted |N/A N/A Complied
4 [Number of ANSI C63.4:2001 |Section15.247(a)(1)(iii)) |Conducted [N/A N/A Complied
Hopping
Frequency
5 |Dwell time ANSI C63.4:2001 |Section15.247(a)(1)(iii)) |Conducted [N/A N/A Complied
Maximum Peak  [ANSI C63.4:2001 |Section15.247(b)(1) Conducted [N/A N/A Complied
Output Power
7 |Band ANSI C63.4:2001 |Section15.247(c) Conducted [N/A N/A Complied
Edge Compliance
8 |Spurious ANSI C63.4:2001 |Section15.247(c) Conducted/ |N/A 5.8dB Complied
Emission Radiated 223.20MHz
Horizontal/
Vertical

* The test is not applicable since the EUT does not have possibility to be connected with the AC Power.

These tests were performed without any deviations from test procedure except for additions or exclusions.

3.3

A-Pex International Co., Ltd. hereby confirmsthat E.U.T., in the configuration tested, complieswith the

Confirmation

specifications FCC Part15 Subpart C Section 15.247.

34

Uncertainty

Spurious Emission(Radiated)

The measurement uncertainty (with a 95% confidence level) for this test using Biconical antenna is +4.5dB.
The measurement uncertainty (with a 95% confidence level) for this test using Logperiodic antenna is +5.2dB.
The measurement uncertainty (with a 95% confidence level) for this test using Horn antenna is +6.6dB.

Other test except Conducted Emission and Spurious Emission(Radiated)

The measurement uncertainty (with a 95% confidence level) for this test was +3.0dB.

The data listed in this test report has enough margin.

The data listed in this test report may exceed the test limit because it does not have enough margin.

A-Pex International Co., Ltd.

EM C Head Office Division.
4383-326 Asama-cho, | se-shi, Mie-ken 516-0021 JAPAN

Telephone: +81 596 24 8116

Facsimile: +81 596 24 8124
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35 Test Location

A-Pex International Co., Ltd. EMC Head Office Division.

No.2 semi anechoic chamber, 7.5 x 5.8 x 5.2m.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone: +81 596 24 8116  Facsimile: +81 596 24 8124

This site has been fully described in a report submitted to FCC office, and listed on June 05, 2002 (Registration
number: 846015).

*NVLAP Lab. code: 200572-0

Industry Canada: 1C4247-2

3.6  Test setup, Data of EMI and Test instruments

Refer to APPENDIX 1 to 3.

A-Pex International Co., Ltd.

EM C Head Office Division.
4383-326 Asama-cho, | se-shi, Mie-ken 516-0021 JAPAN
Telephone: +81 59624 8116  Facsimile: +81 596 24 8124
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SECTION 4: Operation of E.U.T. during testing

4.1 Operating Modes

The EUT exercise program used during radiated testing was designed to exercise the various system components in
a manner similar to typical use.
The operating mode/system was as follows:

Operation mode :  Transmitting
1. Transmitting mode(2402 MHz)
2.Transmitting mode(2441 MHz)
3.Transmitting mode(2480MHz)
4.Transmitting mode(Hopping on)
*This system does not have Inquiry mode
*This system uses only DHS5 type (packet)

Justification: The system was configured in typical fashion (as a customer would normally use it) for testing.

4.2 Configuration and peripherals

DC3.3V

1.LEUT

DC5V

* Cabling was taken into consideration and test data was taken under worst case conditions.

Description of EUT and Support equipment
No. | Item Model number | Serial number | Manufacturer Remark
1 Bluetooth ASSY BTA-01A 23, 40 DENSO EUT
CORPORATION
2 DC Power Supply MY40000510 6654A Agilent -
3 DC Power Supply PCM35-2A 13D90501 KIKUSUI -
4 JIGU N/A N/A DENSO -
CORPORATION
List of cablesused
No. | Name Length (m) | Shield Backshell M aterial
a DC Power Cable 2.0 N Polyvinyl chloride
b DC Power Cable 1.0 N Polyvinyl chloride
c DC Power Cable 0.2 N Polyvinyl chloride

A-Pex International Co., Ltd.

EM C Head Office Division.
4383-326 Asama-cho, | se-shi, Mie-ken 516-0021 JAPAN
Telephone: +81 59624 8116  Facsimile: +81 596 24 8124
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SECTION 5: Carrier Freguency Separation , Section 15.247(a)(1)

Test Procedure

The carrier frequency separation was measured with a spectrum analyzer connected to the antenna port.
Test data : APPENDIX 2

Test result : Pass

Test instruments : MTR-01, MCC-05

SECTION 6: 20dB Bandwidth , Section 15.247(a)(1)

Test Procedure

The 20dB bandwidth was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 2
Test result : Pass
Test instruments : MTR-01, MCC-05

SECTION 7: Number of Hopping Frequency, Section 15.247(a)(1)(iii)

Test Procedure

The Number of Hopping Frequency was measured with a spectrum analyzer connected to the antenna port.
Test data : APPENDIX 2

Test result : Pass

Test instruments : MTR-01, MCC-05

SECTION 8: Dwell time, Section 15.247(a)(1)(iii)

Test Procedure

The Dwell time was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 2
Test result : Pass
Test instruments : MTR-01, MCC-05

SECTION 9: Maximum Peak Output Power, Section 15.247(b)(1)

Test Procedure

The Maximum Peak Output Power was measured with a spectrum analyzer connected to the antenna port.
Test data : APPENDIX 2

Test result : Pass

Test instruments : MTR-01, MCC-05, MAT-21

A-Pex International Co., Ltd.

EM C Head Office Division.
4383-326 Asama-cho, | se-shi, Mie-ken 516-0021 JAPAN
Telephone: +81 59624 8116  Facsimile: +81 596 24 8124
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SECTION 10: Band Edge Compliance, Section 15.247(c)

Test Procedure

The Band Edge Compliance was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 2
Test result : Pass
Test instruments : MTR-01, MCC-05

SECTION 11: Spurious Emission , Section 15.247(c)

[Conducted]
Test Procedure

The Spurious Emission (Conducted) was measured with a spectrum analyzer connected to the antenna port.
Test data : APPENDIX 2

Test result : Pass
Test instruments : MTR-01, MCC-05
[Radiated]

Test Procedure

EUT was placed on a platform of nominal size, lm by 1.5m, raised 80cm above the conducting ground plane.

Test was made with the antenna positioned in both the horizontal and vertical planes of polarization.

The Radiated Electric Field Strength intensity has been measured in No.2 semi anechoic chamber (7.5x5.8x5.2m)
with a ground plane and at a distance of 3m.

The measuring antenna height was varied between 1 to 4m and EUT was rotated a full revolution in order to obtain
the maximum value of the electric field intensity.

The measurements were performed for both vertical and horizontal antenna polarization.

Test data : APPENDIX 2
Test result : Pass
Test instruments : MTR-01, MCC-12, MCC-05, MCC-06,MHA-05, M PA-01

MBA-03, MLA-03, MPA-04, MAT-07, MCC-11
MBF-01, MHA-01, M SA-02, MTR-02

A-Pex International Co., Ltd.

EM C Head Office Division.
4383-326 Asama-cho, | se-shi, Mie-ken 516-0021 JAPAN
Telephone: +81 59624 8116  Facsimile: +81 596 24 8124
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APPENDIX 1: Photographs of test setup
Page 11 : Spurious Emission (Radiated)
Page 12 : Other tests except Conducted emission and Spurious Emission (Radiated)

APPENDI X 2: Test instruments

Page 13 : Test instruments

APPENDIX 3: Dataof EMI test

Page 14-16 : Carrier Frequency Separation
Page 17-19 :20dB Bandwidth

Page 20-22 : Number of Hopping Frequency
Page 23-29 : Dwell time

Page 30-32 : Maximum Peak Output Power
Page 33-35 : Band Edge Compliance

Page 36-47 : Spurious Emission

A-Pex International Co., Ltd.

EM C Head Office Division.
4383-326 Asama-cho, | se-shi, Mie-ken 516-0021 JAPAN
Telephone: +81 59624 8116  Facsimile: +81 596 24 8124
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APPENDI X 1: Photographs of test setup

Spurious Emission (Radiated)

A-Pex International Co., Ltd.

EM C Head Office Division.
4383-326 Asama-cho, | se-shi, Mie-ken 516-0021 JAPAN
Telephone: +81596 248116  Facsimile: +81 596 24 8124
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Other tests except Conducted emission and Spurious Emission (Radiated)

A-Pex International Co., Ltd.

EM C Head Office Division.
4383-326 Asama-cho, | se-shi, Mie-ken 516-0021 JAPAN
Telephone: +81596 248116  Facsimile: +81 596 24 8124
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’ APPENDIX 2 :
Test Instruments

EMI test equipment

BonRt ] \/ GHBENG FET Ball R DETER

MTR-01 Test Receiver Rohde & Schwarz ESI40 RE 2002/11/701 * 12
MAEC-02 Anechoic Chamber TDK Semi Anechoic |RE 2002704712 * 12
. . Chamber 3m
MCC-11 Microwave coaxial cable  |Suhner SUCOFLEX 104 [RE 2002703727 * 12.
MBF-01 SHF Bandpass Filter M-City 5GHz BPF RE 2002704730 * 1
MAT-21 Attenuator HIR('I)__SI_ED ELECTRIC AT-120 RE - |2003/02/03 * 1
) CO.LTD. - .
MCC—12 Coaxial Cable Fujikura/Agilent : = ] RE - -|2002705/09 * 1
““MHA-05 - - |Hom Antenna : = - Schwarzbeck . |BBHA9120D RE . -~ ..120037/01/11 %
MPA=01 - [Pre Amplifier : Agilent -~ . - 18449B —|RE -~ 12003702708 *
MCC-05 ~~ |Microwave Cable Storm - 1421-01 RE . 2003701714 %
MCC-06 _[Microwave Cable Storm - 421-011 - RE = 2003/01714 %
MBA-03 . |Biconical Antenna Schwarzbeck BBA9106 RE : 002/05/702 *
MLA-03 . |Logperiodic Antenna Schwarzbeck USLP9143 RE 002705/02 %
MPA-04 Pre Amplifier - Agilent 8447D. RE 002703713 *
MAT-07 Attenuator(6dB) Weinschel Corp 2 . . ‘ RE 12002712724 *
MHA-0 Hom Antenna JEMCO-: -~ - -13160-09 RE . 12003701711 *:1
MSA-02 Spectrum Analyzer Advantest = - - R3265A - RE 2002709720 * 12
MTR-02 Test Receiver Rohde & Schwarz. ESCS30 RE 2003701731 * 12

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or
.. international standards. .
Test Item:
RE: Radiated emission

A-PEX INTERNATIONAL CO,, LTD.
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DATA OF CARRIER FREQUENCY SEPARATION

COMPANY
EQUIPMENT

MODEL
S/N

FCCID
IC Number
POWER |

MODE

A-Pex International Co., Ltd.

EMC HEAD OFF ICE DIVISION No.2 SEMI' ANECHOIC CHAMBER |

DENSO CORPORATION - REPORT NO . 23HE0018-HO 1

‘Bluetooth ASSY ' REGULATION ~ : Foc Partls Subpart C 15.247(a)(1)
BTA-01A TEST DISTANCE : -

40 DATE : 03/05/2003

HYQBTAO1A TEMPERATURE : 24°C

1551A-BTAO01A HUMIDITY D 34%

DC3.3V

Tx (Hopping on) ) . Q Z E

Engineei: - Hiroka Umeyama

PK DETECT(S/A :span 3MHz, RBW 100kHz ,VBW 100kHz sweep time AUTO )

. CH | FREQ'| Channel separation Limit
[MHz] [MHz]
Low |2402.0 0.998 >20dB Bandwidth and 25[kHz]
Mid ]2441.0 1.022 >20dB Bandwidth and 25[kHz]
High {2480.0 1.028 >20dB Bandwidth and 25[kHz]

14
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Test Report No.  : 23HE0018-HO-
FCCID ' HYQBTAO1A
IC No. : 1551A-BTAO1A

'Ca'rrier F@ uency Separaﬁon:TXjﬂopp ing on)2402MHz

Dalts 1 ITL7 REW 100 kiz RE Att 10 a8
@Rﬂ‘! FEAN 0.47 B VEW 100 leHz :
107 depv 957,99599199 kfix ey S wy Unit aspv
. 30 3
g e anky
I I At /TR ST e
= g y ‘ =
o
SMAR a0
@ T
Pl
Conkor 24403 Gitx 300 i/ - - Span 3 MHz

% ) Dater $,MRR.2005 17128116

Carrier Fre uency Se aration:’I‘X opping on)2441MHz, -

Dolta 1 IT1} RBW 200 kitz RE Att 10 d8-
Rat 1Lvi t.56 df VBR 100 kHz
307 dBuV 1.02204409 MHz WY . 5 me Unit aBpv.
1 . b —
T,
. Ay T, 1 |
iR .
N AR il] M :
o v K . M
o L
DAY £
ﬁ
7
Cantor 2.441 GHz 30 K2/ Span’ 3 MHz

Dates B.MAR.2003  37:30:37
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Test Report No.  : 23HE0018-HO- 1
FCCID tHYQBTAO1A
IC No. : 1551A-BTAOIA

Carrier Frequency Separation:TX(Hopping on)2480MHz

Dalta 1 (2L . REWK ABO XH= R¥ Atk 10 an
Raf Lwvl -0.22 d8 vow 100 kHz
107 aBpy 1 .02805611 MHZ aar & me ynly L dBpv
3
g
A . 'N‘*\ ot il
r ) gy \.}4“"‘ )
- -
1raAX AN
ki
P
s
X
b

Comtar .37 GHx

Dates

B.MIR.ZOOF 17233029

300 kHz/

Span 3 Mz

16 -




COMPANY

. EQUIPMENT

MODEL
S/N
FCCID

IC Number
POWER
MODE

DATA OF 20dB BANDWIDTH

A-Pex International Co., Ltd.
EMC HEAD OFFICE DIVISION No.2 SEMI ANECHOIC CHAMBER

DENSO CORPORATION REPORTNO  : 23HE0018-HO- 1

Bluetooth ASSY ‘ REGULATION ~ : Fcc Part15 Subpart C 15.247(a)(1)
BTA-01A . TEST DISTANCE : - ‘

40 DATE :03/05/2003

HYQBTAO1A TEMPERATURE : 24°C

1551A-BTAO01A HUMIDITY 2 34%

DC3.3V '

Tx (Hopping off)

Enginee1 Do \\H-i-mkalin{eyéma

PK DETECT(S/A: span 3MHz, RBW 30kHz ,VBW 30kHz, sweep time AUTO)

CH [ FREQ | 20dB Bandwidth lelt
[MHZz] [MHz] {MHz]
Low |2402.0. 0.751 1.0
Mid |2441.0 0.812 1.0
High |2480.0 0.745 1 1.0

17




O | | Test Report No.  : 23HE0018-HO- |
' FCCID :HYQBTAO1A
ICNo. :1551A-BTAOIA
20dB Bandwidth: TX(Hopping off)2402MH;
@ - Dalta 1 {T1) RER 30 kHz RF Atk 10 dB
Ref Lvl 0.13 dB VER 50 iz
107 aBpv 7581 . 80300601 kix SWT 8.5 mx iy aBpYv

10 =

”L ‘
- ' 1 83.[76 dBUVl / —

¥
faumnmned3? 165 . 76 s i - w 3
Rl e v 9

80

5,

[ ]
i:"'j A
S

L1 | o,

1

7

Centur 2,402 GHz 300 kifz/ Span3 Mz

% Date: 5.MAR. 2003  15:51:16
20dB Bandwidth:TXgﬂomging off)2441 MHz,
Dolta 1 [T} REW B0 kitz  RP Rtk 10 a8
®R9£ T 0.22 dB vew 30 kHz '
107 SEpV BLL.62324650 k2  SWD  B.5 ms Unik aEY
107,
d _ B S S
b
D1 85496 - By ,
- : ; ¥ %
T -
s T -t
; L m2 65,55 dun _ ,Jw m‘r.,\
s
% 7 !

" f*«‘\
Y " A M
I i

Conter 2,447 GHe 360 azS Span 3 MHe
) ' Dates: 5.MAR.2003 15:48:1%
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FCCID : HYQBTAO1A
IC No. 11551A-BTAOIA

20dB Bandwidth: TX(Hopping off)2480MHz

Palts 3 I71) REW 30 KHz RP Att 10 dB
Ref Lwl —0.44 4R vBW 30 kHz
107 dBpv 785.49008106 kHz  SNT 8.5 ms Uit dBnv
10
20
o3 867 dipvs ‘ e : o
i . M"\m’ - B
. . ™
D2 {66.7 dBv A/f"’ : ‘2‘*‘
) ’ : J\.,
1 | \
| | . N
) / \ Y '
/ |
SDW .
on
k)
Ganter 2.48 GHz 300 kuz/ gpan 3 MHz
bate 5.MAR.2003 15143139 S :

19




" 'COMPANY

EQUIPMENT
MODEL
S/N™
FCCID

IC Number
POWER
MODE

DATA OF NUMBER OF HOPPING FREQUENCY

A-Pex International Co., Ltd. ‘
- EMC HEAD OFFICE DIVISION No.2 SEMI ANECHOIC CHAMBER

:- DENSO CORPORATION
- Bluetooth ASSY
BTA-01A
40
HYQBTAO1A
1551A-BTAO1A
: DC3.3V
- Tx (Hopping on)

'REPORT NO : 23HE0018-HO--} -

- REGULATION © : Fec Part15 Subpart C 15.247(a)(1)(i).
" TEST DISTANCE = - :-- : .
DATE @ 03/05/2003

TEMPERATURE ¢ 24C

HUMIDITY :.34%

 Engineer . : —Hireka-Umeyama

PK DETECT(S/A : RBW 300kHz ,VBW 300kHz, sweep time AUTO)

- Mode Number of channel Limit
: . [ﬁmé] [time]
‘1 Tx(Hoppng on) 79. =15 -

20
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Test Report No.  :23HE0018-HO- 1
FCCID *HYQBTAO1A
IC No. : 15651A-BTAO1IA

Number 6f Hopping Freguengy:TXj Hopping 0n)2400-2430MHz

RBA 300 kHz RF Att 10 4B

@R“! vl VB 300 kHz
oWy 5 ms Unit aBuv

107 aBpv

N Y, LT Ty Vi T oY nm\uquJ LT s

KL

AL

ol
LR

T Btazt 2.4 GHz

Date: 5.,MAR,2003 12:58105

3 Mz

Stop 2.43 GHz

10 aB

Number of Hopping Frequency:TX(Hopping on)2430-246_01\4H_g

® Reff Lvi

RBW 300 kM2 R Att

VBN 300 kHz
anpv

sw

S ms CUnik

107 dByv

T

AR AR ARA T VY TR
AR

Start 2.43 GH=z

Dato: 5.MAR. 2003 13:00142

21
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Test Report No.  : 23HE0018-HO- 1
FCCID ‘HYQBTAO1A
IC No. 1 1551A-BTAO1A

Number of Hopping Frequency: TX(Hopping on)2460-2490MHz

REW 300 kHz RF Att, 10 aB

®wa£ Tarl vew 300 32

- 107 dBpy swp 5 ms unit ~ dBwy
R :,f‘%f%; AfAN !J‘ =

QTR T T T
“ L wi
pU7 ] el

4
¢ {
’ fStart 2.46 GHz » © 3 Mg/ : Stop 2.48 GHz

Dater 5.MAR.2008 13103101




DATA OF DWELL TIME

A-Pex International Co., Ltd.
EMC HEAD OFFICE DIVISION No.2 SEMI ANECHOIC CHAMBER

- COMPANY DENSO. CORPORATION REPORT NO : 23HE0018-HO- 1 :
EQUIPMENT Bluetooth ASSY REGULATION : Fec Part15 Subpart C 15.247(a)(1)(iii)
MODEL BTA-01A TEST DISTANCE : - ' ’

S/IN 40 DATE : 03/05/2003
FCCID HYQBTAO1A TEMPERATURE : 24C
IC Number 1551A-BTA01A HUMIDITY 1 34%
POWER DC3.3V " :
MODE Tx (Hopping off) S
_ o Engineer : Hiroka Ineyama ;
PK DETECT(S/A :span ZERO; RBW 1MHz ,VBW 3MHz, sweep tinic 20ms ) Tl e
Mode Number of transmission Length of Result ‘Limit
in a 31.6(79 Hopping x 0.4) transmission time SR
second period’ " [msec] [msec] [msec] .
" DH5 116 times - 2.906 337 400
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Test Report No.  : 23HE0018-HO- 1

FCCID ‘HYQBTAOQ1A
IC No. :1551A-BTAO1A
Dwell time:TX(Hopping on)DHS5(1)
Bedra 1 [F23 g 1 MEx  RE A6 10 dB
@mr Tvit ' L.62 dB e 3 Wz
107 By 2.305012 nx , SWE 200 5 Uiy anuy
) 1 |
1 B
o f:ic o]
“ -
ki —
L

2
Canter 2.441 GHn ' 2 met
Blackess 5 QRR.2003 20228040

Dwell time:'_I‘X(H_ObDing on)DHS(Z)

BoAte A [EL) BEW MDD kHR RWCARS 10 OB
Ref Lud 0,00 dB VBN 100 kb .
107 GBuV 2.908812 me  BWT 3.k a Wkt ABuV
p{vsf
© e
B&L
R0
. 0y
0w e
7 .
BHE 1 i
s : ‘;
LT i i '{ i
It
1
.¥
ok
Cantar Z.961 Gz B2 wes)
Dutad 5.MAR. 2003 $0rdAr36
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o
Test Report No.  : 23HEQ018-HO- 1
9 FCCID ~ :HYQBTAO1A
- IC No. 1 1551A-BTAO1A
Dwell time: TX(Hopping on)DHS(3)
Mite X173 - HEN 100 khR RF At ‘14 dr
@R&: T C B.OP aB vEW. 100 ks _
= 14y depy _inﬁﬁﬁélﬂ me. . BNT 3.2 8 Vit diipy
1.0 “
- BEL
] | n m
- . I P
2 (AR |
¥ ] i
4 ' i
k
car;taa: 2441 Gz 320 mas '
Datar ONERLBORE - 20343209
S . Dwell time: TX(Hopping on)DH5(4)
@ ‘ saia 1 (r4) REF 100 RNz RE BAEE LU 4R
BoE vl 0.ul o VEW . 100 kEe
107 depv Z.505812 wy aa 8.2 & Un.:i.t ABpv
107 T " ’
10 I;
& m
i »
. - -
RN AWK
. HiL
% . i 1 |
&
i iy
}
3
R
{
320 ms)

Datomz

Canter .44 Gz

B.MAR. 2003 . 20:42:30
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Test Report No.  : 23HE0018-HO- 1
FCCID HYQBTAOIA
IC No. : 1551A-BTA01A

Dwell time: TX(Hopping on)DHS(S)

EL

Dalta X [TL1 REW 100 kHx RE At 10 o
Red Lol © auo0aB VBN . 100 ki
107 dBV 2908012 ms ST %2 s Uakk amv
0 v
30 ’ I
4k
.
1wk
ke g "
5 2 I B R RIE
! i .
’ It &
4
Figk i
. !
s
3
Conter 2,441 CHz 320 ma/
Datat BJMAR. 200D 2ZRr4ladR
3 . . . \
Dwell time: TX(Hopping on)DH5(6)
' pelta 1 [73l C omEW 100 kit RRARY 10 OB
Mot L 0.00 B VBN 100 iz
107 BUV 2. 905532 mx swr  Aas kg AR
107
X0
]
}m
T
I 3 i
i i | | i |
s Lisg | 1
| | :
4 L ¢
{ | .
I g
3
20}
4
k
Gonter 2,441 BHEz ’ A%y mms
Date: 5. MAR. 2003 2D: 41312
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. Test Report No‘. : 23HE0018-HO- 1
( ) ‘ ' FCCID- " :HYQBTAO1A
' IC No. 1 1551A-BTA01A

Dwell time:TX(Hopping on)DHS(7)

Delta % [TL) T REN- 100 KHX  RPALL - AD GB
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: : 1 =0 ereed
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: s bl i AFHIAT B i i

o T |

4
%
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20 . L
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Conter 2.441 a4z 320 mal
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| Test Report No.  : 23HE0018-HO- 1
O | ' FCCID : HYQBTAOIA
IC No. : 1551A-BTAOIA

‘Dwe]l_ time:TXg ﬂppping-on!DHS;%

- peita 1 [71i Raw 100 KHz RF Att 10 4B
@mz wr Q.00 G WBF 10U kR _ K
) 107 iV L.908008 ma  EWr B2 m tndt aRp
30% “ '
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" b e - B e
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Dwell time: TX(Hopping on)DH5(10)
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. ¥
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Test Report No.  : 23HE0018-HO- 1
FCCID :HYQBTAO1A
IC No. : 15561A-BTAO1A
Dwell time: TX(Hopping on)DH5(11)
@ Deite L {TE) ‘ REW 108 kuz  BP ALh 10 a8
, Ret IN’J. .00 i o 100 KHz
m? depv 2.905812 my swr X2 = tnit dERY
x |
of -
E B
i | u“n!" i
sé IE § LE L ‘ i ' .

-l
I ' b
) : ;

. i : ¢
2y
20
1

s

Conkar 2.441 Rz 320 ms/

Bt 5 2AR.2003 20130180

29




DATA OF PEAK OUTPUT POWER( CON DUCTED)

A-Pex Intematlonal Co., Ltd.
EMC HEAD OFFICE DIVISION No.2 SEMI ANECHOIC CHAMBER

- COMPANY : DENSO CORPORATION REPORTNO . ': 23HE0018-HO- §

EQUIPMENT : Bluetooth ASSY . REGULATION : ‘Fcc Partl5 Subpart C 15.247(b)(1)
MODEL : BTA-01A TEST DISTANCE  : -

SIN . 40 - DATE ¢ 03/05/2003

FCCID : HYQBTAO1A TEMPERATURE : 24°C

IC Number 1. 1551A-BTA0IA HUMIDITY 1 34%

POWER  : DC33V -

MODE . :  Tx (Hopping off) b m

Engineer ;\HHGWmeyma

CH | FREQ |T/RReading| Cable Result Result | Limit
: co Loss R aw)

[MHz]{  [dBuV] |  [dB].-. | [dBuV] | [dBm]: | [dBm]

Low }2402.0 86.0 196 | 105.6 -1.40 30.0
Mid [2441.0 86.5 19.6 106.1 -0.90 30.0
High [2480.0 86.6 19.6 106.2 -0.80 30.0

Sample Calculation : ‘
Result = T/R Reading + Cable Loss(include attenuator)
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Test Report No.  : 23HE0018-HO- 1

FCCID :HYQBTAOIA
IC No. : 15651A-BTAO1A
Peak Output Power(Conducted): Tx(2402MHz
ha:mr 1 i) REW . 1 M=z RE Att 0 de
®R@f el 85.82 dppv VW 3 MHz Mixor =20 dBm
107 dopv 2,40200000 GRg SwT 5 ms q:u.t eiciiilg
=

A0

T — + ‘\M

1

o ) ) " "
. Center Z.402 GHz ) 800 kiz/ ) Span 5 MHz

Dates 5.MAR. 2003 143857120
Peak Output Power(Conducted):Tx(2441MHz
Marker L (%4} . " Rpw 1 Mz RF Attt 1¢ a8
N Ref Lvl 86.10 dBuV VB 3 MH=z Mixax ~30 dBm
107 B 2.44200000 Gz [ 5 ms Unit aBpy
107 - "
10 - 8
PR, : SN
e "o
8 i) - N
/’ \\ m
1
R
‘\\\“
-,
1
2
Centar 2,441 GHz 500 kxaz/ Span § MEz

Date: S.MAR.20GD3  18:07108
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Test Report No. ~ : 23HE0018-HO- 1
FCCID : HYQBTAO1A
IC No. : 1551A-BTAO1A

Peak Outgut Power( Conducted!:Txg 2480MHz[

o Markor 1 {Til RBW L Mz  RF At 10 dB
@R&f vl 86,10 apuv VEBH 3 Mz Mixer «~10 dim
107 dbav ) 2.49000000 BH=z SWT 3w unit [ri2i00
107
[ ]
16
ok - - -
f,..,.,;w\ ] S
a : W ‘ AN 2
7o - / - \\\_
- =8 WQT\
“M '}Vf
|
&)
"1
e ‘ ‘ -
Centex 2.46 ooz 500 kitas Bpan 5 MHz
Datos - 5.MAR.2003 1E:1B8:00
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DATA OF BAND EDGE COMPLIANCE

A-Pex International Co., Ltd.
EMC HEAD OFFICE DIVISION No.2 SEMI ANECHOIC CHAMBER

/'/)
\A

COMPANY : DENSO CORPORATION REPORT NO : -+ 23HE0018-HO-- -
EQUIPMEN : - Bluetooth ASSY - R REGULATION " . : FecPartl5 Subpart C.15.247(c)
MODEL © - : BTA-01A "~ TEST DISTANCE I '
S/NT 40 - ~ DATE +' 03/05/2003
FCCID . : HYQBTAOlA TEMPERATURE : 24C
ICNumber : 1551A-BTAO1A ‘ HUMIDITY D34%
POWER : DC3.3V , _
MODE - : TX(Hopping on) W; p)
TX(Hopping off 2402/2480MHz)
’ " Engineer : Hiroka Umeyama

PK DETECT(S/A .Span 30MHz RBW 300kHz/1MHz ,VBW 300kHz, sweep time AUTO )
[Hopping on]: Conducted . :

Frequency Readmg Cable 1 E R leference of | - Fleld . "Limit
P . ’ Loss L N level‘ i Strength c
[MHz] _[dBuV] - [dB] - [dBuV] mW] - [dB] - [dBuV/m]

2390.0 - 45.1: e - 452 0.66 Ce 34.4 <74[dBuV/m]
2399.8. . 57.0 0.1 .- 5711 e 48.6* - ‘| >20[dB]

4837 503 01 .| 504 2.19 - 39.6 | <74[dBuV/m]
"* Reference : Reading (105.6[dBuV]) + Cable Loss (0.1{dB]) = E (105.7[dBuV]) at 2402MHz. ~

[Hopping off Tx (2402/2480MHz)]. Conducted

Frequency Reading Cable E P Difference of Field Limit
» - .Loss ‘ level - Strength | :
[MHz] -| - [dBuV] [dB] - [dBuV] [nW] [dB] [dBuV/m] :
2389.6 48.0 0.1 48.1 1.29 - 37.3 <74[dBuV/m]
2400.0. 62.0 0.1 62.1 - 43.6* . - >20[dB]
2483.6 56.8 0.1 56.9 . 9 77 - . 46.1 <74[dBuV/m]

* Reference . : Readmg (105. 6[dBuV]) + Cable Loss (. l[dB]) E (105. 7[dBuV]) at 2402MHz.

Sample Calculation:
Field Strength = (¥ 30*P*10°-9*G) /d
E : Reading + Cable Loss
P : Converted to nW.
d : Test distance(3.0m)
G : Numeric Antenna Gain 1.26
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Test Report No.  : 23HE0018-HO- 1
FCCID
ICNo.

: HYQBTAO1A
: 1551A-BTAO1A

d Edge:TX(Hopping on)2402MHz

Bates

Markor 1 {11} RBW 300 H2 = RF Att 10 d8
Ref Lvi 108,59 dipv VBR300 iz )
: 107 dBpv 2,40687976 GHz . OWE . S'mal " Unit any
147 N
: ' ey ray
- A Ny
Vel 1Ly "’E‘ £
- 4.9900d012 i
: 43t 37J04 :
|01 8556 dmuy
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7
k . N
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Band Edge:TX(Hopping on)2480MHz

Marker 1 [T11 REW 300 KHz  RF Att 10 dB
Roz v | 108.82 dBuv VBN . 300 kNHz ' .
1 dapy . 2.47181987 GHz - OWE & mu Unit aBpv
107, 5 - -

' a2 10852 .
ANNNANRAR = =
IEARAARA \ Vz| rray 50429 depy

N 2. 4837048 GH)
101 esfsz amp .
s L
.
Dax ms
. 5
© i k1
}
x‘ 13
ik
1
3
k:
Center 2.48857838) GHx 3 Miz/ 8pan 30 MHz
Dataer 6.MAR.2003 13:48:39 ’

34




®

Test Report No.
FCCID
IC No.

Band Edge: TX(Hopping offj2402MHz

Markor 3 {73} ROW 300 kHz RF AtL XD aB
Ref vl J05.6% UV VBR300 ki
%07 dBuY 2,40195022 e BNT § ma vaky apay
1¢
*il111] 108462 dup
1 T O a
¥ejten a8 4os apuy
S 3 06 G1
. . 3|1y | g -
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il ory 105459 " dup
ﬁ i |
‘ Y210 58480 gBpd
3 2. 4935000 tikta;
D1 85,450 Ay ;
N
T
g
M
a
2
i
Tanter 2.4B6S78351 umx ER. Y - Span 3% Miz
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"1 1551A-BTAO1A
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DATA OF RADIATION TEST
A-Pex International Co., Ltd.
No.2 SEMI ANECHOIC CHAMBER
Report No.: 23HE0018-HO- 1
Applicant : Denso Corporation
Kind of Equipment : Bluetooth ASSY
Model No. : BTA-01A
Serial No. 123
Power :DC 3.3V
Mode : TX(2402MHz)
Remarks : DETECTOR:QP FCC ID:HYQBTAO1A |G NUMBER:1551A-BTAO1A
Date 1 3/8/2003 3
Test Distance :3m W
Temperature 124 °C Engine . eyama
~Humidity 134 % ‘
"Regulation - : FCC §15.247(C)
No. FREQ. ANT READING  ANT AMP CABLE ATTEN. RESULT . LIMITS MARGIN
: TYPE HOR VER FACTOR GAIN LOSS _ - HOR VER HOR  VER
[MHz] [BuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBu V/m] {dB]
1 90,00 BB 31.0 33.1 8.3 27.0 1.1 6.1 19.5 21.6 43,5 24,0 21.9
2 126,04 BB 18.4 22.9 13.4 26.7 1.2 6.0 12,3 16,8 43.5 31.2 26.7
3. 500.37 BB 24.9 35,3 185 27.6 2.6 6.2 246 350 46.0 21.4 11.0
4, 600.50 .BB 25.6 - 31.7 19.1 27.7 3.1 6.1 26.2 32.3 46.0 19.8 13.7
5. 630.46 BB 29.7 358 19.1 27.7 3.4 6.1 30.6 36.7 46.0 15.4 9.3
6. 800.58 BB 29.7 26.8 220 27.1 3.5 6.1 342 31.3 46,0 11.8 14.7

CALCULATION:

READING[dB u V] + ANT.FACTOR[dB/m] + CABLE LOSS[dB] — AMP. GAIN[dB] + ATTEN[dB].

All other spurious emlssuons were less than 20dB for the limit.

ANT. TYPE : 30—300MHz Biconical,

300-1000MHz Logperlodlc 1000MHz~ Horn

Page: 36
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O

Applicant
Kind of Equipment
Model No.

. Serial No.

DATA OF RADIATION TEST
A-Pex International Co., Ltd.
. No.2 SEMI ANECHOIC CHAMBER
Report No.: 23HE0018-HO- 1

: Dénso Corporation
: Bluetooth ASSY :
: BTA-01A

. 23

Power : DG 3. 3V

Mode - T TX(2441MHz)

Remarks : DETECTOR:QP FCC 1D:HYQBTAO1A IC NUMBER 1551A-BTAO1A

Date : 3/8/2003

Test Distance :3m W

Temperature 124 °C Engineer ~ i yama

Humidity 134 %

Regulatlon : FCC §15.247(C)

No. FREQ. ANT READING ANT = AMP CABLE ATTEN. RESULT ~ LIMITS MARGIN
. TYPE HOR  VER FACTOR GAIN LOSS HOR VER HOR  VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/ml [dB]

L 90.00 BB 29.7 356 83 27.0 1.1 61 18.2 241 43,5 253 19.4
2. 126.04 BB 255 242 13.4 267 1.2 6.0 19.4 '18.1 43.5 241 25.4
3. 500.37 BB 26.6 34.9 185 27.6. 2.6 6.2 26.3 346 46.0 19.7 11.4
4. 600.50 BB 23.4 31.7 19.1 27.7 3.1 6.1 240 32.3 46.0 220 13.7
5. 630.46 BB 30,4 36.3 19.1 27.7 3.4 6.1 31.3 37.2 46.0 14.7 8.8
6. 800.58 BB 26.4 26.4 220 27.1 3.5 6.1 30.9 309 46.0 151 151

CALCULATION: READING[dBu V] + ANT.FACTOR[dB/m] + CABLE LOSS[dB] - AMP.GAIN[dB] + ATTEN[dB].

All other spurious emissions were less than 20dB for the limit.

ANT‘TYPE . 30-300MHz Biconical,

.300-1000MHz Logperlodlc 1000MHz~ Horn
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DATA OF RADIATION TEST
A-Pex International Co., Ltd.
No.2 SEMI ANECHOIC CHAMBER
Report No. : 23HE0018-HO- 1
Applicant : Denso Corporation
_Kind of Equipment : Bluetooth ASSY
Model No. : BTA-01A
Serial No. 1 23
Power : DG 3.3V
Mode : TX(2480MHz)
Remarks : DETECTOR:QP FCC 1D:HYGBTAOTA IC NUMBER:1551A-BTAO1A
Date : 3/8/2003 S
Test Distance 3 m : N
Temperature 124 °C Engineer : Hiroka Umeyama
Humidity _ 34 %
Regulation o FGG §15. 247(C) ,
No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT - LIMITS MARGIN
, TYPE: HOR VER ‘FACTOR GAIN LOSS HOR HOR VER
[MHz] [BuV] [dB/m] [dB] [dB] [dB] [dB[LV/m] [dB[tV/m] [dB]
1 90.00 BB 27.2 35.5 83 27.0 1.1 6.1 157 24.0° 43,56 27,8 19.6
2 126.04 BB 22,1 36.4 13.4 26,7 1.2 6.0 16,0 30.3 " 43.5 27.5 13.2
3. b500.37 BB 22.6 357 185 27.6 2.6 6.2 22.3 354 46.0 23.7 10.6
4, 600.50 BB 26.5 35.2 19.1 27.7 3.1 6.1 27.1 '35.8 46,0 18.9 10.2
5. 630.46 BB 31.2 28.3 19.1 27.7 3.4 6.1 32.1 29.2 46.0 13.9 16.8
6 3.5 6.1 28.1 26.8 46.0 17.9 19.2

800.58 BB 23.6 22.3 22.0 27.1

CALCULATION: READING[dB V] + ANT. FACTOR[dB/m] + CABLE LOSS[dB] - AMP.GAIN[dB] + ATTEN[dB).

All other spurious emissions were less than 20dB for the limit.
ANT. TYPE : 30-300MHz Biconical, 300—1000MHz Logperiodic, 1000MHz- Horn

Page: 38



DATA OF SPURIOUS EMISSIONS(1GHz to 25GHz)

A-Pex International Co., Ltd.

t

EMC HEAD OFFICE DIVISON No.2 SEMI ANECHOIC CHAMBER

COMPANY : DENSO CORPORATION

REPORT NO

: 23HE0018-HO-
EQUIPMENT Bluetooth ASSY REGULATION  : Foc Part15 Subpart C 15.247(¢c )
MODEL : BTA-01A TESTDISTANCE : 3and1m
S/N : 23 DATE : 03/06/2003
FCCID : HYQBTAO1A TEMPERATURE : 22C
IC Number : 1551A-BTA01A HUMIDITY 49%
POWER : DC33V ‘ : ~
MODE :  Tx 2402MHz (Hopping off) ) ‘
: Engineer Umeyama
PK DETECT B
No.| FREQ | T/RREADING| ANT | AMP |CABLE|Band-Pass] RESULT Limit MARGIN
: HOR | VER | Factor | GAIN | LOSS | - Filter | HOR | VER | PK | HOR | VER
dBuV/m] | [dB/m]] [dB] | [dB] | {dB [dBuV/m dBuV/m}] [dB] | [dB

Test distance 3meters RESULT=Readin

+ ANT Factor - Amp Gain + CABLE LOSS + Band Pass.

0 ] 12000 | 49.6 | 478 | 233 | 376 4.7 0.0 40.0 | 38.2 74.0 340 | 358
1 23900 | 43.1 | 43.0 | 30.7 | 369 6.3 0.0 432 | 43.1 74.0 30.8 | 309
2 148037 | 492 | 506 | 351 | 368 | 116 0.3 594 | 60.8 74.0 146 | 132
3 172060 | 43.0 | 430 | 375 | 365 | 107 0.0 54.7 | 547 74.0 193 | 193
4 196080 | 43.0 | 430 | 374 | 372 | 127 0.0 559 | 559 74.0 18.1 18.1

Test distance Imeters RESULT=Reading +

ANT Factor - Amp

Gain + CABLE LOSS + Band Pass - Dfac .

Test distance 3meters RESUL T=Readin

dB

LOSS + Band Pass.

5 |12010.0 | 440 | 440 | 405 368 [ 142 | 00 | 524 | 524 | 740 | 216 | 215
6 144120 ) 430 | 430 | 428 [353 | 158 | 00 | 568 | 568 | 740 | 172 | 172
7 |168140 | 43.0 | 430 | 452 [ 365 | 176 | 00 | 598 | 598 | 720 | 14> 142
8 1192160 f 430 | 43.0 [ 410 [ 358 | 189 | 00 | 576 | 576 | 740 | 164 | 154
J 1216180 | 440 | 440 | 409 | 368 | 195 | 00 | 581 | 581 | 740 | 159 | is59
10 ]24020.0 | 440 | 440 | 403 | 364 | 208 | 00 [ 592 | 592 | 720 | 148 | 143
AV DETECT , ,

No.| FREQ [ T/R READING Band-Pass] RESULT Limit MARGIN

Filter | HOR | VER

HOR | VER

+ ANT Factor - Amp Gain + CABLE

0 112000 | 359 | 335 [ 233 | 376 | 47 0.0 263 | 239 | 540 27.7 | 30.1
1 123900 | 31.0 | 309 | 30.7 | 369 6.3 0.0 31.1 | 310 54.0 229 | 230
2 48039 | 329 | 333 | 351 [ 368 | 116 0.3 43.1 | 435 54.0 109 | 10.5
3 172060 | 303 | 303 | 375 | 365 | 107 00 | 420 | 420 54.0 120 | 12,0
4 _19608.0 | 30.7 | 307 | 374 | 372 | 127 0.0 436 | 43.6 54.0 104 | 104

_Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + C

ABLE LOSS + Band Pass - Dfac

S 1120100 | 309 | 313 | 405 | 368 14.2 0.0 393 | 39.7 54.0 147 | 14.3

6 ]14412.0 | 300 | 301 | 428 | 353 15.8 0.0 438 | 439 | 540 102 | 10.1

7 J16814.0 | 305 | 30.5 | 452 | 365 176 0.0 473 | 473 54.0 6.7 6.7

8 |19216.0 | 30.5 | 30.5 | 41.0 | 35.8 18.9 0.0 45.1 | 45.1 54.0 8.9 8.9

9 121618.0 | 31.0 | 31.5 | 409 | 368 19.5 0.0 45.1 | 456 54.0 8.9 84

10 124020.0 | 315 | 315 | 403 | 364 | 203 0.0 46.7 | 46.7 54.0 7.3 7.3
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5 dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit,
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o ) DATA OF SPURIOUS EMISSIONS(1GHz to 25GHz)

A-Pex International Co., Ltd.
EMC HEAD OFFICE DIVISON No.2 SEMI ANECHOIC CHAMBER

COMPANY : DENSO CORPORATION REPORT NO : 23HE0018-HO- 1
EQUIPMENT : Bluetooth ASSY REGULATION  : Fcc Partl5 Subpart C 15.247(c)
MODEL : BTA-01A - TESTDISTANCE : 3and1m
S/N : 23 DATE .+ 03/06/2003
FCCID : HYQBTAO1A ‘ ‘TEMPERATURE : 227C
IC Number : 1551A-BTAO1A HUMIDITY : 49%
- POWER : DC3.3V ' : j
" MODE  : Tx2441MHz (Hopping off) | 5 W’”‘*
' . Engineer :  Hiroka Umeyama
PKDETECT

No.| FREQ | T/R READING| ANT | AMP |CABLE|Band-Pass| = RESULT | Limit MARGIN
'| HOR | VER | Factor | GAIN | LOSS | Filter | HOR | VER | PK | HOR | VER
' ‘ dB [dBuV/m] . {[dBuV/m]{ [dB] dB].

Test distance 3meters RESULT-—Readm + ANT Factor - Amp Gain + CABLE LOSS + Band Pass.

-1.1220.0 | 493 | 47.8 | 233 | 37.6 4.7 0.0 39.7 | 382 74.0 343 | 358

48816 | 502 | 486 | 355 | 36.8 | 11.7 0.4 61.0 | 594 74.0 13.0 | 146

7323.0 | 430 | 43.0 | 378 | 366 | 10.8 0.0 550 | 55.0 -] 74.0 19.0 | 19.0

W =i

9764.0 | 43.0 | 43.0 | 37.0 | 372 | 12.8 0.0 55.6 | 55.6 74.0 184 | 184

Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass - Dfac

4 1122050 | 43.0 | 43.0 | 41.2 | 36.7 | 144. 0.0 524 | 524 | 740 216 | 216
@ 5 114646.0 | 43.0 | 43.0. | 43.1 | 355 | 16.0 00 | 571 ] 571 74.0 169 | 169
: 6 [17087.0 ]| 432 | 42.0 | 455 | 362 | 17.8 0.0 60.8 | 59.6 74.0 13.2 | 144
7 195280 ] 43.0 | 42.8 | 406 | 360 | 19.0 | 0.0 571 | 569 | 74.0 169 | 17.1
8 [21969.0 | 453 | 45.6 | 409 | 36.0 | 19.6 0.0 60.3 | 60.6 74.0 13.7 | 134.
9 [24410.0 | 44.0 | 44.0 | 405 | 369 | 21.0 0.0 59.1 | 59.1 74.0 149 | 149
AV DETECT

No.| FREQ | T/RREADING | ANT | AMP |CABLEjBand-Pass RESULT Limit MARGIN
| HOR | VER | Factor | GAIN | LOSS | Filter | HOR | VER | AV | HOR | VER

dBuV/m dB/m]| [dB dB dB]. dBuV/m dBuV/m}| [dB dB
Test distance 3meters RESULT=Readin +ANTFactor Amp Gain + CABLE LOSS + Band Pass. '

12200 | 355 | 355 | 233 | 376 | 4.7 0.0 ] 259 | 259 54.0 28.1 | 281

4881.6 | 333 | 326 | 355 | 36.8 | 11.7 04 441 | 434 54.0 9.9 | 10.6

73230 | 303 | 303 | 378 | 366 | 108 | 0.0 423 | 423 54.0 1.7 | 117

)

9764.0 | 30.7 | 30.7 | 37.0 | 372 | 128 0.0 43.3 | 43.3 54.0 10.7 | 10.7

Test distance 1meters - RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass - Dfac

4 1122050 306 | 31.0 | 41.2 | 367 | 144 0.0 40.0 | 404 54.0 140 | 13.6

5 |14646.0 ] 305 | 305 | 43.1 | 355 | 16.0 0.0 446 | 44.6 54.0 94 94

6 }17087.0] 29.6 | 296 | 455 | 362 | 178 0.0 472 | 472 54.0 6.8 6.8

7 119528.0] 303 | 302 | 406 | 360 | 190 0.0 444 | 443 54.0 9.6 9.7

8 121969.0] 32.5 | 326 | 409 | 36.0 | 196 0.0 475 | 476 54.0 6.5 6.4

9 124410.0] 31.6 | 31.7 | 40.5 | 369 | 21.0 0.0 46.7 | 46.8 54.0 7.3 7.2
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.




O DATA OF SPURIOUS EMISSIONS(1GHz to 25GHz)

A-Pex International Co., Ltd.
EMC HEAD OFFICE DIVISON No.2 SEMI ANECHOIC CHAMBER

COMPANY : DENSO CORPORATION REPORT NO : 23HE0018-HO- 1

EQUIPMENT : Bluetooth ASSY REGULATION + Fec Partl5 Subpart C 15.247(c)
MODEL : BTA-01A TESTDISTANCE : 3and1lm

S/N : 023 DATE : 03/06/2003

FCCID - : HYQBTAOIA ' TEMPERATURE : 22C

IC Number : 1551A-BTAO1A HUMIDITY : - 49%

POWER : DC3.3V :

MODE ;- Tx 2480MHz (Hopping off) > W
, - : . - Engineer : leok?U'm—eila

PKDETECT

No FREQ | T/RREADING| ANT | AMP CAB'LE‘Band-Pa‘ss RESULT Limit MARGIN

| HOR | VER | Factor | GAIN | LOSS | Filter | HOR | VER [ PK | HOR | VER
[MHz] | [dBuV/m] |[dB/m]| [dB] | [dB] | [dB; V/m]_|[dBuV/m]| [dB] | [dB]

" Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass.
0112400 | 483 | 465 | 234 | 376 | 48 0.0 389 | 37.1 74.0 351 | 369
1124835 | 430 | 427 | 307 | 369 | 63 0.0 43.1 | 428 74.0 309 | 312
2
3
4

49600 | 496 | 495 | 360 | 368 | 11.8 0.5 61.1 | 60.5 74.0 129 | 135
74400 | 436 | 436 | 381 | 367 | 109 0.0 559 | 559 74.0 18.1 | 18.1
199200 | 43.0 | 43.0 | 365 | 373 | 13.0 0.0 552 | 552 74.0 188 | 1838
Test distance Imeters.  RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass - Dfac
51124000 | 430 | 43.0 | 418 | 366 | 145 | 00 532 | 532 | 740 208 | 20.8
6 [14880.0 | 43.0 | 43.0 | 433 | 357 | 16.1 0.0 572 | 572 740  |-168 | 16.8
7 1173600 | 43.0 | 43.0 | 454 | 362 | 18.0 0.0 60.7 | 60.7 74.0 133 | 133
8
9

19840.0 | 43.0 | 43.0 | 410 | 36.1 19.1 0.0 575 | 575 74.0 16.5 16.5
223200 | 45.0 | 457 | 408 | 355 19.8 0.0 606 | 613 74.0 134 | 12.7
10 ]24800.0 | 440 | 440 | 40.6 | 36.7 | 21.1 0.0 595 | 595 | 74.0 14.5 14.5

AV DETECT
No] FREQ | T/RREADING | ANT | AMP |CABLE|Band-Pass| RESULT Limit | = MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter | HOR | VER | AV | HOR | VER

| [aB

Test distance 3meters RESULT—-Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass.
1240.0 | 34.0 32,7 | 234 | 376 4.8 0.0 24.6 23.3 540 | 294 | 307
24835 | 308 | 308 | 307 | 369 | 63 0.0 309 | 309 54.0 23.1 | 23.1
4960.0 | 33.0 32.8 36.0 36.8 11.8 0.5 44.5 44.3 54.0 9.5 9.7
7440.0 | 30.7 30.7 38.1 36.7 | 109 0.0 43.0 | 43.0 54.0 11.0 11.0
9920.0 { 30.6 30.6 36.5 373 13.0 0.0 428 | 42.8 54.0 11.2 11.2
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass - Dfac

BRI -

124000 | 31.1 | 31.1 | 41.8 ] 366 | 145 - 0.0 413 | 413 54.0 127 | 127

5

6 114880.0 | 30.5 | 305 | 433 | 357 | 16.1 0.0 4477 | 44.7. ] 54.0 9.3 9.3
7 117360.0 | 29.9 299 454 36.2 18.0 0.0 47.6 47.6 54.0 6.4 6.4

8 [19840.0 | 30.3 303 41.0 36.1 19.1 0.0 44.8 44.8 54.0 9.2 9.2
9 [22320.0) 326 | 326 | 408 ] 355 | 198 0.0 482 | 48.2 54.0 5.8 58
10 {24800.0 | 31.9 319 40.6 36.7 21.1 00 | 474 474 54.0 6.6 6.6
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 95dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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Test Report No.  : 23HE0018-HO- 1
FCCID :HYQBTAO1A
- ICNo.  :1551A-BTAOIA

urious Emission(Conducted): Tx(2402MHz
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Test Report No.  : 23HE0018-HO- 1
FCCID ~ :HYQBTAOlA
ICNo. :1551A-BTAO1A
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Test Report No.  : 23HE0018-HO- 1
FCCID - HYQBTAOIA
IC No: : 1551A-BTAOIA

urious Emission(Conducted): Tx(2441MHZ
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Test Report No.  :23HE0018-HO- 1
FCCID :HYQBTAOIA
IC No. 11551A-BTAO1A

Spurious Emission(Conducted): Tx(2441MHz)
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Test Report No.

FCC ID
1C No.

:23HE0018-HO- 1
'HYQBTAOIA
: 1551A-BTAOIA
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Test Report No. - 23HE0018-HO- %

FCCID
IC No.

‘HYQBTAOIA
:1551A-BTAO1A

Spurious Emission(Conducted): Tx(2480MHz)
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